
IMPLEMENTATION OF 
DIRECT POTABLE REUSE 
A GUIDE FOR 
CALIFORNIA
WATER UTILITIES

NATIONAL WATER RESEARCH INSTITUTE

FINAL | MARCH 2021



Preface
This document represents the collective effort of the National Water Research Institute (NWRI), contributing authors, the Los Angeles 
Department of Water and Power (LADWP), the San Francisco Public Utilities Commission (SFPUC), the City of Santa Barbara, Valley 
Water, and Ventura Water. This document aims to fill an existing information gap in how to plan and implement direct potable reuse 
(DPR) in California. For perspective, potential DPR options for the five contributing utilities are presented in the following table and 
described in more detail in an appendix to this guide. These types of projects are explored throughout this document.
[...]
supply the potable reuse project. This program 
should focus on managing and minimizing the 
discharge of chemicals at the source.

4.	 A current inventory of chemicals, including 
chemicals resulting from new sources or changes 
to existing sources, that may be discharged into the 
wastewater collection system.

5.	 Compliance with the effluent limits established in 
the NPDES permit.

Wastewater Source Control524  // 



WHO COMES FIRST – BUSINESS OR WATER? 
Potable reuse requires a “water first” mentality. However, maintaining 
industrial sectors is not only important to a community, but unavoidable 
within the sewersheds of potable reuse projects. An effective source 
control program should, therefore, strive to avoid negatively affecting 
industries while also aggressively engaging them to fully understand 
the waste streams they discharge and how those streams can be best 
handled while reliably producing purified recycled water.

Wastewater Source Control 5

SWRCB’S ESCP EXPERT PANEL RECOMMENDATIONS
SWRCB convened an expert panel on ESCPs for DPR whose insights can be used to support 
utilities in maximizing public health protection for DPR projects (NWRI 2020). Table 11 
summarizes key recommendations from the panel report.

Table 11. Key Elements of Enhanced Source Control for Direct Potable Reuse in California 
Recommended by the SWRCB-Convened Panel

KEY PROGRAM ELEMENTS RECOMMENDATIONS / ENHANCEMENTS

Federal National 
Pretreatment Program

•	The NPP is a solid foundation for enhanced source control for a DPR program. 
•	Pretreatment programs should be required for all DPR systems with significant industrial users, regardless of size. 

This should be enforced through permits. 
•	Source should be a component of an integrated water supply program. 
•	The RWQCB and DDW should have a consistent, programmatic approach to enhanced source control for DPR.

Enhanced Local Limits •	Local limits must be designed to protect water quality for potable reuse.
•	Quantitative risk assessments should be conducted to design local limits and identify constituents of concern.

Enhanced Discharger 
Evaluation

•	Risk assessments should be used to screen business applications and permits for constituents of concern.
•	Risk assessments should evaluate the discharge of concentrated waste into the DPR program.
•	Utilities should be required to maintain permit databases and annually update GIS maps of industrial users.

Enhance Collection System 
Monitoring

•	Utilities should be required to evaluate the potential of establishing a sensor/software monitoring system in the 
collection system or at the WWTP to provide early warning of source control issues such as illegal or accidental 
discharges.

Enhance Education/Outreach •	Public education and outreach programs should be established regarding the control and disposal of hazardous 
constituents for industrial, commercial, and domestic dischargers.

Technical/ Managerial/
Financial Capacity

•	DPR programs should be required to implement a continuous improvement plan as part of their ESCPs.
•	DPR programs should form and maintain a source control steering committee.
•	DPR programs should maintain a staffing plan and budget.

//  25



Raw

EFFLUENT 
DISCHARGE

COLLECTION
 SYSTEM

WWTP

AWTF

Secondary 
Effluent

Purified 
Water

LEGEND

Industry-Specific Monitoring
Local Limits Constituents Monitoring
Inventory/Short List Monitoring

Secondary 
Effluent

Industrial 
Discharges

Residential 
Discharges

nwri0719es14.ai

THE FUTURE OF ENHANCED SOURCE CONTROL
For ESCPs, the future may be right around the corner. WRF has completed the first phase of research (WRF 4908) 
with three utilities in Oregon, California, and Texas to trial real-time monitoring and response within their collection 
systems (Steinle-Darling et al., 2019). Under these projects, installed probes track water quality at key nodes 
in the collection system and look for statistical perturbations that signal a contamination or dumping event. The 
current response to those events is to sample at the affected node and examine the water quality for 
a range of chemicals to then use that information to enforce action. 

In the future, this configuration could be tuned to directly notify POTWs 
or AWTFs of a pending slug of poor quality feed water. The next phase 
of this work, WRF 5048, will evaluate monitoring systems while working 
through implementation and data collection challenges.

Wastewater Source Control5

CAN SMALL POTWS SKIP THE ESCP?
The short answer is “NO.” Title 22 requires potable 
reuse projects to source wastewater from a wastewater 
management agency that administers an industrial 
pretreatment and pollutant source control program as well 
as implements and maintains a source control program.

While all potable reuse project proponents must 
administer a DDW-approved ESCP, they are not 
necessarily all required to administer a federally approved 
pretreatment program. Small POTWs (<5 mgd) that don’t 
handle waste from certain types of industries typically do 
not have a federally approved pretreatment program nor 
will they necessarily need one. Instead, smaller POTWs are 
recommended to carefully evaluate the industrial waste 
that is discharged to their collection system and consider 
voluntarily including elements of a federally-approved 
pretreatment program, such as industrial discharge 
permits, a sewer use ordinance, and the adoption of Local 
Limits for pollutants of concern.

The elements of a source control program for a small 
POTW should be selected according to a robust 
understanding of source waters and an assessment of risk.

Figure 9 depicts sampling locations 
within the collection system and 
treatment facilities typical for an 
ESCP monitoring program.

Figure 9. A Schematic of 
ESCP Monitoring Locations

An ESCP includes an aggressive sampling plan 
of the collection system, extending beyond local 
limits and industry-specific monitoring to include 
regulated and unregulated chemical testing across 
the AWTF, across the WWTP, and across the 
collection system. 

26  // 



6.	 Wastewater Treatment6
NWRI (2015) places importance on the role of the WWTP within the 
overall scheme of potable reuse. More specifically, the WWTP must 
produce reliable, high-quality effluent to foster the predictable performance 
of advanced treatment processes. This emphasis on water quality is a 
paradigm shift for WWTPs since their core function has traditionally been 
the bulk removal of solids and organics and, in some cases, nutrient removal 
or the treatment of pathogens for discharge. 

The ideal WWTP provides the following factors:

	� A water quality that is both consistent and low in:
•	 Total suspended solids (TSS) and turbidity.

•	 Total organic carbon (TOC).

•	 Nutrients (e.g., nitrogen). 

	� Lack of or limited return streams that are treated and/or equalized.

	� Equalized flow.

With such water quality and treatment, advanced treatment systems 
downstream will run more efficiently and produce fewer disinfection 
byproducts (DBPs). These systems will also run more smoothly with less 
cycling of pumps and valves due to equalized flow. As an example of the 
impacts of source water on advanced treatment processes, Figure 10 
depicts the degrees of membrane fouling using both a non-nitrified and a 
nitrified secondary effluent as the influent waters to the membrane system.

Table 12 shows how different WWTP operations affect subsequent 
advanced treatment systems. Note that the “ideal” WWTP is not needed 
for potable reuse and, so long as the challenges associated with a particular 
facility’s effluent are known, the advanced treatment process can be 
designed to maintain production and protect public health.

Table 12. Characterization of Impacts of WWTP Performance 
on Downstream Advanced Treatment

WWTP 
CHARACTERISTICS EXAMPLES

IMPACTS ON DOWNSTREAM 
ADVANCED TREATMENT

TSS and Turbidity •	Secondary clarifier performance 
in wet weather.

•	Poor mixed liquor settleability.
•	Mixed liquor deflocculation.
•	Indication of a more significant 

biological treatment upset. 

TSS and turbidity can impact 
membrane operation, granular 
media filter run time and 
maintenance requirements, 
filtered water turbidity, pathogen 
loading, ozone demand, and 
disinfection efficacy.

TOC Indicator of biological process 
upset or existence of refractory 
TOC in raw wastewater.

Elevated TOC affects ozone 
demand, granular activated 
carbon (GAC) utilization, and 
membrane fouling.

Nutrients High effluent nitrate 
concentrations.

Nitrate or total nitrogen 
concentrations violate finished 
water quality goals.

Return Streams High nitrogen loads from 
centrate return.

Variable feed water quality affects 
biological treatment performance, 
which has subsequent impacts 
on downstream oxidation and 
filtration steps.

Peak Flows and Loads Flow and/or load equalization. Cost savings to reduce peak flow 
capacity can result in improved 
performance due to constant 
operation and water quality.

Wastewater Treatment 6 //  27



Table 13. Characterization of Impacts of Tertiary Treatment on 
Downstream Advanced Treatment 

TERTIARY PROCESSES WATER QUALITY IMPACTS

Tertiary Filtration to Meet  
2 NTU Turbidity

Direct filtration (ozone/BAC) could be 
considered for membrane pretreatment.

Tertiary Filtration to Meet  
<0.3 NTU Turbidity

Resistance to membrane fouling is 
facilitated.

Chloramine Disinfection Higher NDMA load.

Free Chlorine Disinfection DBPs will be present; decreased ozone 
demand.

UV Disinfection Reduced pathogen load

Ozone Disinfection Ready for biofiltration; good from a UF 
membrane performance standpoint

Nitrate or Phosphorus Polishing Improved resistance to membrane fouling.

Graphic courtesy of OCWD.

Tertiary treatment can also be beneficial. Tertiary processes use a broad range 
of technologies, some robust and some limited, that often help produce non-
potable recycled water or provide a higher quality effluent for discharge. Table 
13 highlights the benefits and challenges of these technologies.

Wastewater Treatment6

Figure 10. Observed Reduced Membrane Fouling for Two Different Effluent Qualities

28  // 



6.	 Multiple Treatment Barriers7

Using multiple barriers has been 
known to be important for potable 
reuse (Sakaji et al., 1998) since it 
allows potable reuse systems to 
be redundant, resilient, and reliable 
(Pecson et al., 2015). 
Title 22 includes the multiple barrier concept, requiring a minimum of three 
treatment barriers for each pathogen and a minimum of 1-log reduction by 
each process. The removal of pathogens and chemicals can be efficiently 
achieved with a blend of technologies that provides sufficient performance 
overlap, as shown in Table 15.

Acute and Chronic Risk

With respect to public health protection, the goal of 
advanced water treatement (AWT) is to minimize risk 
through the destruction and removal of specific chemical 
constituents and pathogens. To meet this goal, AWTF 
treatment trains should be designed to eliminate acute risks, 
such as pathogens, and minimize potential chronic risks 
such as chemical constituents (Salveson et al., 2014). 

TERM
DEFINITION AS 

PERTAINING TO DPR NOTES

Redundancy The use of multiple unit processes to 
attenuate the same type of constituent.

More unit processes in series, 
even with reduced individual 
performance, can result in 
improved overall performance.

Robustness The combination of technologies that 
address a broad variety of constituents.

Broad spectrum treatment is 
required because wastewater is 
the source water.

Resiliency The ability to adapt successfully or 
restore performance rapidly in the face 
of treatment failures and threats.

This includes the ability to 
correct single- or multiple-
process performance failures.

Source: Adapted from Pecson et al., 2015.

Table 14. Reliability as Defined by Redundancy, Robustness, and Resiliency

Multiple Treatment Barriers 7

TARGET CONSTITUENT M
AN

AG
EM

EN
T 

BA
RR

IE
R1 

SE
CO

N
DA

RY
 

TR
EA

TM
EN

T

O3 BAC UF GAC UV

Regulated Chemicals      

Viruses     2 

Protozoa     

Other Chemicals of Interest3      

NOTES:
1. For example, TMF, ESCP.
2. UF removes virus, but is not currently credited.
3. For example, per- and poly-fluoroalkyl substances (PFASs), pharmaceuticals.

Table 15. A Blend of Technologies Provides Overlap for the Removal 
of Constituents of Concern

//  29



Multiple Treatment Barriers7

FAILURE ANALYSIS THROUGH QMRA
Properly designed potable reuse treatment trains have 
been proven to protect public health. With that being 
said, treatment and monitoring systems can fail, which 
can affect water quality and pose health risks (Salveson 
et al., 2018a, Soller et al., 2018). Quantitative microbial 
risk assessments (QMRAs) can be used to optimize the 
treatment and monitoring systems for potable reuse and 
answer these key  questions:

	� What levels of treatment and monitoring system 
redundancy are needed for potable reuse (including 
IPR and DPR)?

	� When should diversion be used to stop water 
production and distribution?

	� How can concepts such as engineered storage 
(Salveson et al., 2016) be used to limit (or eliminate) 
off-specification water distribution?

The value of the multiple-barrier approach is well demonstrated in the literature through QMRA studies 
(e.g., Amoueyon et al., 2019, Salveson et al., 2018a, Soller et al., 2018, 2017a,b). These barriers 
substantially reduce chronic and acute risks from chemicals and pathogens such as those presented 
in Table 16. Specifically for pathogens, QMRA results can be used to demonstrate the reliability of 
different treatment trains to meet pathogen risk goals, as shown in Figure 11.

PARAMETER CHRONIC RISK ACUTE RISK

Chemicals The vast majority of regulated 
chemicals pose a chronic risk 
based upon lifetime exposure.

A short list of chemicals pose an acute 
risk based upon short term exposure 
(e.g., nitrate, perchlorate).

Pathogens Limited concern. Pathogens pose an acute risk.

Table 16. Chemical and Pathogen Risk

Risk assessments can be used to demonstrate the value of multiple barriers in reducing 
pathogen risk. Source: Salveson et al., 2018a.

Figure 11. Example Results from a QMRA

30  // 



7.	 Pathogen Control and Monitoring8
The primary acute risk associated with potable reuse is pathogens. 

Wastewater contains high concentrations of pathogens, including human enteric 
viruses (e.g., norovirus, adenovirus), protozoa (e.g., Giardia, Cryptosporidium), 
and bacteria (e.g., E. coli). As one example, WRF Project 4767 (Salveson et al., 
2018a) compiled data on raw wastewater pathogens from a number of studies and 
documented virus concentrations of 107 to 109 gene copies per liter for qPCR-based 
analyses, virus concentrations of 3 to 1,300 per liter for culture-based analyses, and 
protozoa concentrations of 6 to 17,000 per liter for enumeration-based analyses. 

While different approaches to permitting potable reuse projects exist nationally, 
fundamental potable water end-goals for pathogens focus on minimizing pathogen 
risk to 1 or fewer infections per 10,000 people per year for each examined 
pathogen group (Regli et al., 1991). This goal was also considered for the control of 
Cryptosporidium oocysts as part of Long Term 2 Enhanced Surface Water Treatment 
Rule (USEPA, 2006). 

Table 18 lists the pathogen concentration goals for drinking water to meet the 
1-in-10,000 risk goal. For DPR, DDW may consider regulating pathogen control 
according to a daily risk level derived from the annual goal.

Table 17. Pathogen Examples

PATHOGEN SIZE1

EXAMPLE 
TREATMENT 
METHODS 

EXAMPLE 
SYMPTOMS

Giardia 5-10 µm UV, MF, UF, RO Severe diarrhea

Cryptosporidium 3-6 µm UV, MF, UF, RO Severe diarrhea

Norovirus 0.030 – 0.040 µm Free chlorine, Ozone, 
UV, UF2, RO

Gastroenteritis

Adenovirus 0.070 – 0.140 µm Free chlorine, Ozone, 